



Test Report

No. SHATY1017902001

Date: 15 Dec 2010

Page 1 of 3

SHANGHAI BAICHENG HARDWARE PRODUCT CO., LTD
NO. 1298 JIAHANG ROAD, JIADING QU, SHANGHAI CITY

The following sample(s) was/were submitted and identified on behalf of the clients as : DISK BLUE

SGS Job No. : SHT201021246 - SH
Date of Sample Received : 10 Dec 2010
Testing Period : 10 Dec 2010 - 15 Dec 2010
Test Requested : As specified by client, selected parts of the submitted sample(s) for compliance with Public Law 110-314 (Consumer Product Safety Improvement Act of 2008, CPSIA):
- CPSIA section 101(a)(2) - Lead in accessible substrate materials (including Children's Metal Jewelry)
Test Method : Please refer to next page(s).
Test Results : Please refer to next page(s).
Result Summary :

Test Parameter	Conclusion
CPSIA section 101(a)(2) - Lead in accessible substrate materials (including Children's Metal Jewelry)	PASS

Signed for and on behalf of
SGS-CSTC Ltd.

Crystal Zhou

Zhou Yan, Crystal
Approved Signatory

This document is issued by the Company subject to its General Conditions of Service printed hereof, available on request or accessible at http://www.sgs.com/terms_and_conditions. The said General Conditions of Service are subject to Terms and Conditions for Contract Documents at www.sgs.com/terms_contract_docs. Attention is drawn to the limitation of liability, indemnification and jurisdiction clauses defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its delivery and only within the limits of Client's instructions. The Company's sole responsibility is to its Client and this document does not constitute a transfer of liability or discharge of the Client's obligations under the transaction documents. This document cannot be reproduced except in full without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.
If possible, the page stated the results shown in this test report refer only to the sample(s) tested.



3 Building No.889 Yishan Road Kujia District Shanghai China 200233
中国·上海·徐汇区宜山路889号3号楼 邮编 200233

TEL: 86-21-61402553 FAX: 86-21-64955079
HL: 86-21-61402594 HL: 86-21-64900353

www.sgs.com
sgs.china@sgs.com



Test Report

No. SHATY1017902001

Date: 15 Dec 2010

Page 2 of 3

Test Results :

Test Part Description :

Specimen No.	SGS Sample ID	Description
1	SHA10-179020.001	Blue plastics

Remarks :

- (1) % = percentage by weight
- (2) 1% = 10000ppm (mg/kg)
- (3) MDL = Method Detection Limit
- (4) ND = Not Detected (< MDL)

CPSCIA section 101(a)(2) - Lead in accessible substrate materials (including Children's Metal Jewelry)

Test Method : CPSC Test Method: CPSC-CH-E1002-08.1 'Standard Operation Procedure for Determining Total Lead (Pb) in Non-Metal Children Product'

Test Item(s)	Permissible Limit**	Unit	MDL	001
Lead (Pb)	0.03	%	0.002	ND
Comment				PASS

** The requirements for lead in substrate in children's products is summarized below :

Scope	Requirement	Effective date
Lead in accessible substrate	≤ 0.03 %	14 August 2009
	≤ 0.01%	14 August 2011

This document is issued by the Company subject to its General Conditions of Service printed hereon, available on request or accessible at http://www.sgs.com/terms_and_conditions. The report for electronic format documents is subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction clauses defined therein. Any holder of this document is provided that information contained hereon reflects the Company's findings at the time of inspection but only insofar as the limits of Client's instructions. The Company's sole responsibility is to its Client and this document does not exonerate Client's responsibility to a third party concerning all their rights and obligations under the relevant documents. This document cannot be reproduced except in full without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated, the results shown in this test report refer only to the sample(s) tested.



3 Building No.336 Yuhua Road Xuhui District Shanghai China 200233
 中国·上海·徐汇区宜山路336号3楼 邮编: 200233

TEL: (86-21) 61492883 FAX: (86-21) 64953679 www.cn.sgs.com
 TEL: (86-21) 61492591 HL: (86-21) 64910303 E: sgs.china@sgs.com

Sample photo:



SGS authenticate the photo on original report only

*** End of Report ***

This document is issued by the Company subject to its General Conditions of Service printed hereon, available on request or accessible at http://www.sgs.com/terms_and_conditions. It is valid for electronic format documents subject to terms and conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability specified in the latter of these instructions. Where the Company's sole responsibility is to its Client and this document does not constitute a transaction, the Client is responsible for the content and appearance of the documents. The document cannot be reproduced or copied in full without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unauthenticated alteration: The results shown in this test report refer only to the sample(s) tested.

